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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
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Plot 7-606. Radiated Restricted Lower Band Edge Measurement Antenna la
Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1

PASS EﬁéL %;as‘:e?:.‘flz.ldB VBW: 3 MHz

RBW:1MHz  pegk: 2389.88 MHz, 68.02 dBuV/m
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Plot 7-607. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

Distance of Measurements:
Operating Frequency:

802.11ax - SU
MCS2

3 Meters
2417MHz
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-;é;"("]‘.‘?;é“"-‘ RBW: 1 MHz
AV, Offset: 11.2d8  VBW: 3 MHz

Peak Offset: 11.0dB SWT: 1.01ms

Peak: 2390.00 MHz, 66.44 dBuV/m
Avg: 2390.00 MHz, 51.06 dBuV/m
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Plot 7-608. Radiated Restricted Lower Band Edge Measurement Antenna la
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11ax - SU
MCS4
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Avg. Offset: 11.4dp YBW: 3 MHz

Peak Offset: 11.0dB_SWT: 1.01ms

Peak: 2390.00 MHz, 67.29 dBuV/m
Avg: 2390.00 MHz, 51.00 dBuV/m
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Plot 7-609. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

802.11ax - SU

MCS5

Distance of Measurements: 3 Meters

Operating Frequency:

2417MHz

2

Average Trac
Peak Trace
PASS s

Peak Offset: 11.1dB SWT: 1.01ms

11.4d8 VBW: 3 MHz

- RBW: 1 MHz  peak: 2387.48 MHz, 67.39 dBuV/m
Avg: 2390.00 MHz, 50.92 dBuV/m
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Plot 7-610. Radiated Restricted Lower Band Edge Measurement Antenna la
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Mode:

Data Rate:

Distance of Measurements: 3 Meters
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Field Strength (dBuV/m)
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Plot 7-611. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3

fuerage Trace RBW: 1 MHz  pegk: 2388.56 MHz, 66.49 dBuV/m
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Plot 7-612. Radiated Restricted Lower Band Edge Measurement Antenna la

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3

hyerage Trace RBW: 1 MHz  pegk: 2389.52 MHz, 67.19 dBuV/m
Peak Trace . ’
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Plot 7-613. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

802.11ax - SU

MCS2

Distance of Measurements: 3 Meters

Operating Frequency:

2427MHz

4

Average Tr
Peak Trace
PASS s

Peak Offset: 10.9dB SWT: 1.01ms

RBW: 1 MHz  peak: 2389.04 MHz, 67.77 dBuV/m

11.1d8 VBW: 3 MHz

Avg: 2389.52 MHz, 50.78 dBuV/m
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Plot 7-614. Radiated Restricted Lower Band Edge Measurement Antenna la
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Data Rate:
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Distance of Measurements: 3 Meters
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Field Strength (dBuV/m)
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Plot 7-615. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

802.11ax - SU

MCS5

Distance of Measurements: 3 Meters

Operating Frequency:

2427MHz

4

Average Tr
Peak Trace
PASS s

Peak Offset: 10.9dB SWT: 1.01ms

RBW: 1 MHz  peak: 2390.00 MHz, 69.02 dBuV/m

11.3d8 VBW: 3 MHz

Avg: 2389.88 MHz, 50.38 dBuV/m
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Plot 7-616. Radiated Restricted Lower Band Edge Measurement Antenna la
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Mode:

Data Rate:

802.11ax - SU

MCS2

Distance of Measurements: 3 Meters

Operating Frequency:
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Field Strength (dBuV/m)
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Plot 7-617. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

802.11ax - SU

MCS4

Distance of Measurements: 3 Meters

Operating Frequency:

2432MHz

5

Average Tr
Peak Trace
PASS s

Peak Offset: 10.9dB SWT: 1.01ms

RBW: 1 MHz  peak: 2389.76 MHz, 68.17 dBuV/m

11248 VBW: 3 MHz

Avg: 2389.88 MHz, 50.71 dBuV/m
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Plot 7-618. Radiated Restricted Lower Band Edge Measurement Antenna la
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Distance of Measurements: 3 Meters
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Plot 7-619. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

802.11ax - SU

MCS2

Distance of Measurements: 3 Meters

Operating Frequency:

2437MHz

6

Average Trac
Peak Trace
PASS s

Peak Offset: 11.1dB SWT: 1.01ms

11.2d8 VBW: 3 MHz

- RBW: 1 MHz  peak: 2388.92 MHz, 64.61 dBuV/m
Avg: 2389.88 MHz, 47.95 dBuV/m
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Plot 7-620. Radiated Restricted Lower Band Edge Measurement Antenna la
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Distance of Measurements: 3 Meters
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Field Strength (dBuV/m)
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Plot 7-621. Radiated Restricted Lower Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
pucrage Trace RBW: 1 MHz  peak: 2389.40 MHz, 68.96 dBuV/m
Peak ’
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Plot 7-622. Radiated Restricted Lower Band Edge Measurement Antenna la

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
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Pegk Offeet: 11648 SWT: 1.01ms _Avg: 2484.53 MHz, 46.69 dBuV/m

Field Strength (dBuV/m)

L‘\J‘_‘. s ke " i y A

T A |

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-623. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
fuerage Trace RBW:1MHz  peak: 2484.53 MHz, 61.59 dBuV/m
Peak Trace . ]
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Plot 7-624. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
pucrage Trace RBW: 1 MHz  peak: 2483.96 MHz, 61.97 dBuV/m
Peak Trace . . . B .
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Plot 7-625. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode:
Data Rate:

Distance of Measurements:
Operating Frequency:

802.11ax - SU

MCS2

3 Meters

2442MHz

7

PASS Eéé:(éé%tzwl.l.'idB VBW: 3 MHz

Peak Offset: 11.6dB__SWT: 1.01ms

©  RBW:1MHz  peak: 2484.19 MHz, 62.89 dBuV/m

Avg: 2483.73 MHz, 48.22 dBuV/m
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Plot 7-626. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11ax - SU

MCS4

3 Meters

2442MHz

7

PASS Eéa;]:{gltr‘ésc}t:ﬁll.gda VBW: 3 MHz

Peak Offset: 11.6dB SWT: 1.01ms

© RBW:1MHz pagk: 2483.84 MHz, 62.97 dBuV/m

Avg: 2483.50 MHz, 48.33 dBpV/m
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Plot 7-627. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
fuerage Trace RBW:1MHz  peak: 2484.42 MHz, 64.28 dBuV/m
Peak Trace . . . B .
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Plot 7-628. Radiated Restricted Upper Band Edge Measurement Antenna la
Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8

Field Strength (dBuV/m)

Average Trace RBW: 1 MHz .
PASS 5 5ot 11ra VBW: SMIZ  Peak: 2483.73 MHz, 65.73 dBuV/m
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Peak Offset: 11.6dB SWT: 1.01ms

Avg: 2483.73 MHz, 50.52 dBpV/m
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Plot 7-629. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS Eé;'ké';s%j;o(‘B RBW: 1Mz peak: 2483.73 MHz, 65.04 dBuV/m
Pesk Offeet: 8.7d8_ SWT: 1.01ms _ Avg: 2483.50 MHz, 49.59 dBuV/m
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Plot 7-630. Radiated Restricted Upper Band Edge Measurement Antenna la

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
P ASS ﬁéélké"ge%fg " REW:1MHz  Peak: 2484.07 MHz, 68.43 dBuV/m
Peak Offset: 8.7d8_SWT: 1.01ms _Avg: 2484.07 MHz, 49.86 dBpuV/m
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Plot 7-631. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-632. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-633. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-634. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-635. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 383 of 440
1C2205090023-10.BCG 05/30/2022 - 09/14/2022 |Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
Pk frace’ < BBW:1MHz  peak: 2483.61 MHz, 67.45 dBuV/m
Peak T ce. VBW: 3 MH 1 IJ
PASS BV Oet 8798 SWT: 1.olms Avg: 2483.50 MHz, 51.27 dBuV/m
140
€
S 120 A
032
z
< 100 A
=)
C
L 80
[7p]
o
L2 60
40 4 4
2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)
Plot 7-636. Radiated Restricted Upper Band Edge Measurement Antenna la
Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS fverage Trace RBW:1MHz  peak: 2483.61 MHz, 69.25 dBpV/m

Avg. Offset: 8.7dB
Peak Offset: 8.7dB

SWT: 1.01ms Avg: 2483.50 MHz, 49.59 dBuV/m

140 A

120 A

100

80

60 1

Field Strength (dBuV/m)

40

2426.0 24375

2449.0 2460.5 2472.0 2483.5 2495.0 25065 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-637. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
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Plot 7-638. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-639. Radiated Restricted Upper Band Edge Measurement Antenna la
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
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Plot 7-640. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-641. Radiated Restricted Upper Band Edge Measurement Antenna la

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
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Plot 7-642. Radiated Restricted Upper Band Edge Measurement Antenna la
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Plot 7-643. Radiated Restricted Upper Band Edge Measurement Antenna la
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7.7.7 CDD Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]
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Plot 7-644. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-645. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
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. Page 388 of 440
1C2205090023-10.BCG 05/30/2022 - 09/14/2022 |Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement
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Plot 7-646. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-647. Radiated Restricted Lower Band Edge Measurement CDD
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IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
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